Maxim Mini Max Tiller/Cultivator Parts MTC35H

MTC35H Mini Max Tiller Complete

 

 

 MTC35H

Mouse over Zoom

Item Part No. Description Qty
1 704001 Handlebar (left) 1
2 701001 Control Handle Assembly 1
3 701002 Nut, T-Handle (sold as assembly) 6
4 701003 Washer (sold assembly) 10
5 701004 Bolt, Handle Clamp (sold as assembly) 6
6 701005 Side Tube 2
7 701006 Cross Brace 1
8 701007 Bolt Cross Head M5 x 30 2
9 701008 Nut M5 2
10 701009 Handlebar Lower 1
11 701010 Nut, Hex Head M8, GB6187 2
12 701011 Front Bumper 1
13 701012 Bolt Hex Head M8x170, GB5787 2
14 705001 Throttle Cable 1
15 704000 Throttle Handle Assembly 1

 

Mouse over Zoom

Item Part No. Description Qty
1 707001 Tine (A) Left Outside 1
2 707002 Tine (B) Left Inside 1
3 707003 Cotter Pin 5/8-3/4 2
4 707004 Tine (C) Right Inside 1
5 707005 Tine (D) Right Outside 1
6 706001 Pine 2.5x30mm GB91 2
7 706002 1/2" Flat Washer 2
8 706003 Wheel 2
9 706004 Wheel Mount Assembly 1
10 706005 Mud Shield 1

 

Mouse over Zoom

Item Part No. Description Qty
1 GX35 Engine 1
2 702001 Sleeve 6
3 702002 Bolt Hex Head M6x16 6
4 702003 Fender 2
5 708001 Hinged Hole Bolt M8x25 2
6 708002 Nut M8, GB6187 2
7 702004 Left Strut 1
8 702005 Right Strut 1
9 702006 Bolt Flanged HH M6x45 4
10 702007 Tine Shield 1
11 702008 Front Tine Shield 1
12 ------ Rear Hanging Board 1
13 708003 Spring 1
14 708004 Spring Seat 1
15 708005 Pin 2x25, GB91 1
16 708006 Drag Stake 1
17 708007 Detention Pin 1
18 708000 The Rear Wheel Mounts 1
19 702009 Pin Axis 1
20 702010 Bolt, Hex Head M6x12 4
21 702011 Nut, M6 4
22 702012 Bolt, Hex Head M6x20 2
23 703000 Transmission Assembly 1

 

Mouse over Zoom

Item Part No. Description
1 366720 Decal, Caution
2 336784 Decal, Warning
3 ZS001 Decal, Warning
4 784260 Decal, Prop 65
5 336799 Decal, Warning

 

ORDER ONLINE OR BY PHONE 410-692-5170